
99-CURRENT FORD H.D. ВОХ BOARD
DRIШNG INТO ВОРУ AND FRAME IS REOUIRED .

INSTALLATI0N .отУ. DESCRIPTION .отУ. DESCRIPTI0N 
PARTS LIST: 1 RUNNING BOARD 1 DRIVER & 1 PASSENGER 2 5/1 s• CLIP NUT 

1 SТONE GUARD 1 LEFТ & 1 RIGHT 10 5/1 б"х 3/4" B0LT 
8 3/В"х 1 SELF TAPPING SCREW 8 5/16-18 НЕХ WASHER HEAD NUT 
6 #14х3/4" SНЕЕТ МЕТАL SCREW 2 FL.AT ВRАСКЕТ, FL74 
4 1/4х5/8• SQUARE HEAD SCREW 2 FLAT ВRАСКЕТ, FL73 D&P 
4 1/4-20 НЕХ NUT 2 H0RIZ0NTAL ВRАСКЕТ, SUPP0RT, 3124F 
1 END САР 1 LEFТ & 1 RIGHT 2 #14 Х 3/4 ТЕК SCREW 

1 ТO0LS REOUJRED: 5/15• DRILL • 1 /2• НЕХ SОСКЕТ • 1 /2" WRENCH • 5/16" NUT DRIVER • 3/8" NUT DRIVER 

ВОХ ВRАСКЕТ L0CATION 
(DRIVERS SIOE SHOWN) 

CD L0CATE ТНЕ FIRST BED CR0SS BRACE
BEHIND ТНЕ САВ 

� 
ВRАСКЕТ ASSEMBLY 

ASSEMBLE WITH 5/16" B0LTS 

о о 

/ 

/ 
/ 

PREDRILL А 5/16" H0LE NEAR 
ТНЕ END 0F ТНЕ CROSSBRACE 

SLIDE NUT CUP INT0 END 0F CR0SS 
BRACE АТ ВRАСКЕТ L0CATION 

ВRАСКЕТ ASSEMBLY M0UNТ ТО BED 
ASSEMBLE wrтн 5/15• B0LTS AND NUT 
CUP AND #14 SELF DRIWNG SCREW 

_J 

M0UNТ АТ L0CATION SH0WN АТ CD 

FRAМE 

https://www.carid.com/owens/


BEND STONE GUARD ВУ HAND AND 
KNEE ТО FIT ТНЕ WHEEL WELL

@ BEFORE INSTALLING ТО RUNNING BOARD 

INSTALL END САР ТО BOARD 
WITH 3/8" SELF TAPPING BOLT 

® 
HOLD BOARD IN PLACE, WITH ТНЕ 
FRONT RESTING ON ТНЕ ВОХ ВRАСКЕТ 

1::J.QlE.; 
ВЕ SURE ТНАТ 1/4" BOLTS ARE PLACED 
INTO ТНЕ ВRАСКЕТ STEP SUPPORT 

®
101 
1 1 

� 'о' 
SCREW THROUGH SТONE GUARD 

� ) } INТO FENDERWELL LIP USING #14 / �/ 
ВУ 3/ 4 SНЕЕТ МЕТАL SCREWS, / ' 
МАКЕ SURE YOU DRILL INТO МЕТАL 

3 PLACES АТ ЕАСН STONE GUARD о 

NEWBOX 
IN215 

08/22/03 

WITH BOARD LEVEL TIGНТEN 
ALL LOOSE BOL TS 

® 
SLIDE ONE 1 /4"х5/8" 
SQUARE HEAD SCREW 
INТO ЕАСН TRACK, 

FASTEN REAR STONE GUARD 
ТО BOARDS WITH 3/8" SELF 
TAPPING BOLT. BEND STONE 
GUARD ВУ HAND AND KNEE 
ТО FIT ТНЕ WHEEL WELL 

SECURE BOARD ТО ВRАСКЕТ 
WITH (2) 1 / 4" NUTS 

REPEAT FOR OTHER SIDE 

Choose reliable running boards offered on our website.

https://www.carid.com/running-boards.html

